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Inspection/Mill/Material/Quality/EN 1024/TYPE 3.1 Certificate
PRODUCT INFORMATION
Customer :PARWELD LTD Grade ‘W19123 L
PO.No./ Date 124054 08.06.2021 Article No. :XPTR3516 Heat No V15941
Invoice No. 19400210597 Quantity :2,425.000 KG
Product Form :STAINLESS STEEL TIG WIRE
Diameter :1.6000 mm TOL :40.05mm
Condition :BRIGHT DRAWN AND CUT LENGTH(1000 MM)
CHEMICAL COMPOSITION

Elements C% Si% Mn% P% S$% Cr% Ni% Cu% Mo%
Specified min 1.000 18.000 | 11.000 2.500

RESULTS 0.0280 {0.3200 |1.8000 |0.0240 {0.0030 | 18.0800} 11.1500] 0.4200 | 2.6000

MECHANICAL PROPERTIES OF WIRE

Restults uTsS
(N/Imm?)
1,153

Heat Treatment: -

Remarks :

MATERIAL IS FREE FROM MERCURY CONTAMINATION.

MATERIAL CONFORMS TO ASME SECTION-Hl, PART-"C" SFA5.9/SFA5.9M.EDITION 2019,
MATERIAL CONFORMS TO AWS A5.9/A 5.9M : 2017, CLASSIFICATION ER-316L.
MATERIAL CONFORMS TO BS EN ISO 14343 - A (W19 123 L): 2017.

Internal Identification No : T0100-0196.
ldentification : BOX RW0019-0019,RW0022-0022,RW0026-0027,RW0029-0029.

WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HERE IN HAS BEEN MANUFACTURED AND
TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE CUSTOMERS REQUIREMENTS.
MECHANICAL TEST RESULTS ARE TAKEN RANDOMLY FROM THE LOT. FOR ANY INFORMAION OR QUERY
PLEASE QUOTE THE INVOICE NO./TC NO. OR INVOICE NO./BUNDLE NO.

Date :20.09.2021

Mr. Shailendra Sharma
(WORK INSPECTOR)
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